\ KGS 254
mela bo 0102540042 10

2/11/13 1/7



KGS 254
0102540042 10

meiabo

~
o
&

109

217

2/11/13



\ KGS 254
mela bo 0102540042 10

2/11/13 3/7



meiabo

KGS 254

0102540042 10

Position Amount Type humber Description

1 1 1010737083 Flange compl.

2 1 1010734610 Gear-box compl.

3 1 1010734149 Swivel lever compl.

4 1 6200002219 Hex nut

5 1 6161030528 HEX. SOCKET SET SCREW, FLAT PT M 6X20 VE
6 1 1010734564 Depth stop compl.

7 1 1010734572 Dust etraction kit compl.

8 1 1381735083 Cover cable duct

9 2 6131001531 CROSS RECESSED FLAT HEAD SCREW M 4X8 VER
10 1 1010734599 Wheel guard compl.

11 1 1010734556 Unlock lever compl.

12 1 1010737105 Strain relief compl. 120 V 60 Hz

13 29 6300016330 MEDIUM WASHER

14 8 6172001821 Fillister head screw

15 2 6123121323 RAISED CHEESE HEAD SCREW M 4X35 VERZ.
16 1 1010734190 Handle compl.

17 1 1010734203 Switch set

18 1 8106737020 Power supply pack

19 1 1010734092 Switch compl.

20 1 8050734103 Condenser

21 1 1010734181 Handle compl.

22 1 1010733991 Carbon brush holder compl.

23 1 1388734031 Carbon brush

24 2 6172015687 CROSS REC'D PAN HEAD TAP.SCREW

25 1 1381733978 MOTOR COVER

26 4 6123639659 RAISED CHEESE HEAD SCREW M 5X35 VERZ.
27 6 6300016357 Washer

28 1 1010734017 Motor housing compl.

29 1 7057734854 Rubber bushing

30 1 143111440 Ball bearing, 12x28x8

31 1 8014737120 Stator

33 1 1331734876 Air guide cover

34 1 8014737139 Armature

35 1 1010734823 Spindle lock compl.

36 1 7100083463 DEEP GROOVE BALL BEARING

37 1 6300016365 Washer

38 1 1010734807 Bearing compl.

39 1 1381735660 Cover spring

40 4 6174188961 COUNTERSUNK HEAD TAPPING SCREW ST 2,9X9,
41 1 1381734796 Extraction channel

42 5 6123022619 RAISED CHEESE HEAD SCREW

2/11/13

a7



meiabo

KGS 254

0102540042 10

43 1 1010734637 Safety guard compl.

44 2 141161150 Tightening pin

45 2 6161063817 HEX. SOCKET SET SCREW, FLAT PT M 6X8 VER
46 2 6172682314 CROSS REC'D PAN HEAD TAP.SCRE ST 4,2X38-
47 1 6127059193 HEXAGON SOCKET HEAD CAP SCREW

48 3 341701070 Grub screw

49 6 6304001745 Serrated lock washer

50 1 8402738465 CABLE WITH PLUG

51 1 9102689833 ALLEN HEXAGON KEY

52 1 1381734834 Tool holder

53 1 1382735095 Sliding sheet

54 1 1010734432 Pivot compl.

55 1 1010734521 Feed rod compl.

57 1 1010734700 Cover compl.

58 1 6110000640 CUP SQUARE NECK SCREW M 8X25 VERZ.

59 1 1010734505 Motor bracket compl.

60 1 1381734710 Cable hook

61 3 6123002022 Fillister head screw

62 1 1010734530 Transport lock compl.

63 1 8602734766 LED-Lamp

64 2 6123084703 RAISED CHEESE HEAD SCREW M 4X20 VERZ.
65 1 1381734974 Cover lighting

66 1 1482734738 Stop sheet

67 1 6302027860 WAVE SPRING WASHER A 8 VERZ.

68 1 6110000632 CUP SQUARE NECK SCREW M 8X16 VERZ.

69 1 1010734670 Motor head axle compl.

70 1 1010734467 Laser with holder

71 1 1010734742 Thumbscrew compl.

73 1 1010734416 Scale set compl.

74 1 1010734459 cover pivot

75 2 7056734753 Plug in buffer

76 3 6300016349 MEDIUM WASHER

78 1 1381734931 cover pivot

79 1 1010734378 Clamping lever compl.

80 1 6200002251 HEXAGON NUT M 10 VERZ.

81 4 6143025088 RAISED CHEESE HEAD SCREW M 4X8 VERZ. DUO
90 1 1010734386 Turntable compl.

91 1 141113440 Hexagon head screw

92 6 6131001558 HEX.SOCKET COUNTERS.HEAD SCREW M 4X12 VE
93 1 1381734966 Table insert

94 2 6161132754 HEX. SOCKET SET SCREW, FLAT PT

95 3 6200002235 HEXAGON NUT

2/11/13

517



meiabo

KGS 254

0102540042 10

96 1 1010734211 Detent compl.

97 4 6121000804 HEXAGON SOCKET HEAD CAP SCREW M 8X20 VER
98 6 6300016322 Washer

99 1 6150657243 THUMB SCREW M 6X16

100 2 6150703407 THUMB SCREW M 6X12 KGT300

101 1 1010734351 Workpiece holder compl.

102 1 1010734327 Table side extension right

103 1 1010734335 Clamping lever compl. left

104 1 1010734238 Control grip compl.

105 1 1010734912 Set screw compl.

106 1 1010734122 Foot set

108 1 141150390 Lock washer

109 1 1010734297 Table side extension left

110 2 6202002313 HEXAGON NUT, PREV. TORQUE TYPE

111 1 1010734998 Stop compl.

112 1 1010734262 Table compl.

113 1 1010734343 Clamping lever compl. right

114 2 6123025200 RAISED CHEESE HEAD SCREW M 4X16 VERZ.

120 1 1010737148 MOTOR ASSEMBLY 230V KGS 254
2/11/13 6/7



KGS 254
0102540042 10

meiabo

120

L1

77

2/11/13


http://www.tcpdf.org

